
FINAL REPORT | Prepared for 
Alexandria Lake Area Sanitary District 

ALASD Water Reclamation  
Facility Plan 
 
February 2023  



 

 
370 Wabasha Street North, Suite 500 

Saint Paul, MN 55102 
T: 651.298.0710 

 

Facility Plan 
Prepared for  

Alexandr ia  Lake Area Sanitary  Dist r ic t  (ALASD) 

Water  Reclamat ion Faci l ty  

Alexandr ia ,  MN 

February 28,  2023  

 

I hereby certify that this plan, specification, or report was prepared by 
me or under my direct supervision and that I am a duly Licensed 
Professional Engineer under the laws of the State of Minnesota. 

 
 
 

Signature: _________________________________ 
 
Name:       Tracy L. Ekola, P.E.______________ 
 
Date:     02/28/2023                License No. 25216 
[...]
Alt 2A: 7.1 mgd Submersible Pump Station $2.11M $244K $2.34M 

Alt 2B: Route to EQ from LS1 TBD TBD TBD 

a. Cost are representative of 2022 dollars. 

b. Total O&M costs for the Year 2045 planning period. Annual O&M costs are reflected in the detailed 
Business Case Evaluations (BCEs) 

c. Equipment replacement costs and salvage values are included in the total NPV and are reflected in the 
detailed BCEs. 

 



ALASD Facility Plan Section 5

 

 
5-4 

 

Alternative 2B – Route EQ from LS1 is recommended due to the high cost of constructing a new EQ 
pump station. Improvements associated with this alternative, including a new valve vault and flow 
monitoring, would need to be coordinated with on-going work.  

5.1.3 Main Pump Station 

The existing Main Pump Station consists of a wetwell for receiving flow from the forcemain and a 
drywell with three influent pumps (two duty and one standby) with a nominal capacity of 4,800 gpm 
at 54 feet each. Two pumps running at full speed can deliver approximately 11 mgd. This exceeds 
the required influent pumping capacity of 9.5 mgd for the plant flow, and no additional influent 
pumping capacity is required. However, due to the poor access conditions for the existing wetwell, an 
alternative for wetwell improvements (Alternative 3A) was evaluated as well as an alternative to 
replace the Main Pump Station (Alternative 3B). Modifications for Alternative 3A included expanding 
the wetwell vault to the existing grade of 1393 feet and adding two access hatches to allow better 
access. The remainder of the Main Pump Station appears to be in good condition. 

The costs for each alternative are shown in Table 5-3 and include capital cost, O&M costs, and total 
net present value (NPV). 

 
Table 5-3. Main Pump Station BCE Summary 

Alternative Capital Costsa O & M Costsb 
Total NPV with 

Adjustmentc 

Alt 3A: New Influent Pump Station $18.5M $860K $19.3M 

Alt 3B: Wetwell Improvements $411K $853K $1.26M 

a. Cost are representative of 2022 dollars. 

b. Total O&M costs for the Year 2045 planning period. Annual O&M costs are reflected in the detailed 
Business Case Evaluations (BCEs) 

c. Equipment replacement costs and salvage values are included in the total NPV and are reflected in the 
detailed BCEs. 

 

Alternative 3B – Wetwell Improvements is recommended to provide better access to the wetwell. 
Based on cost, a new pump station is not recommended at this time. 

5.1.4  Screening 

Based on the recent condition assessment, Screen 2 requires replacement or refurbishment in the 
near future. This section evaluates the alternatives for replacement and/or refurbishment of this 
screen. The screening compactor is in good condition and does not require replacement at this time.  

Two screen types were evaluated: perforated plate screens and multi-rake bar screens. Other types 
of screenings technology are available, but these represent the most common proven technologies 
that meet the desired design criteria. The existing screens are 3/8” diameter perforated plate-type. 

Two alternatives were evaluated. Alternative 4A consists of the refurbishment or replacement of the 
existing second screen. For cost estimating purposes, the replacement of the screen with a 
perforated plate screen was assumed. This alternative would be implemented along with Grit 
Processing Alternative 5B described below. Alternative 4B incorporates the replacement of both 
existing screens. Either the perforated plate or multi-rake screen could be installed; the cost 
estimate assumed a perforated plate type screen. This alternative would be implemented along with 
Grit Processing Alternative 5A described below. 



ALASD Facility Plan Section 5

 

 
5-5 

 

The costs for each alternative are shown in Table 5-4 and include capital cost, O&M costs, and total 
net present value (NPV).  

 
Table 5-4. Screening BCE Summary 

Alternative Capital Costsa O & M Costsb 
Total NPV with 

Adjustmentc 

Alt 4A: Replace One Screen $653K $469K $1.12M 

Alt 4B: Replace Both Screens $1.57M $484K $2.05M 

a. Cost are representative of 2022 dollars. 

b. Total O&M costs for the Year 2045 planning period. Annual O&M costs are reflected in the detailed 
Business Case Evaluations (BCEs) 

c. Equipment replacement costs and salvage values are included in the total NPV and are reflected in the 
detailed BCEs. 

 

Alternative 4B – Replace Both Screens is recommended due to the age of the existing screens and 
to provide space for new grit processing equipment. It is recommended to install perforated plate 
screens to match the existing screens due to plant staff familiarity.  

5.1.5 Grit Processing 

Based on the condition assessment, the grit chamber and grit pumps are in good condition, but the 
grit piping, washer and classifier require replacement. 

Four grit processing technologies were evaluated for grit processing:  

 Grit cyclone/classifier-type (WEMCO Hydrogritter) 

 Fluidized bed-type (Hydro GritCleanse) 

 Lamella plate-type (Smith and Loveless) 

 Fluidized bed-type (Huber Coanda RoSF4) 

Other grit processing technologies are available, but these represent the most common proven 
technologies that meet the desired design criteria. 

Two alternatives for grit processing were evaluated. Alternative 5A consists of moving the existing 
second screen to the third screen channel to make room for the grit processing equipment since the 
new grit equipment would be too large to fit the existing grit system footprint. This alternative would 
be implemented with Screening Alternative 3B described above since new screens would be 
provided and could be relocated at that time. This alternative includes removing the fill and concrete 
cap from the third screen channel and installing the second screen there to make room for the grit 
processing equipment.  

Alternative 5B consists of expanding the Headworks Building to create additional room for the grit 
processing equipment. This alternative would be implemented with Screening Alternative 4A since 
only one screen would be replaced/refurbished and relocation of the screens would not be justified. 
In this alternative, the screens would remain in the existing locations and the building would be 
expanded to the south to allow for the new grit processing equipment and a dedicated grit dumpster 
area. National Fire Protection Association (NFPA) 820 considerations, including ventilation and 
explosion proof equipment, would be required for this building expansion.  

The costs for each alternative are shown in Table 5-5 and include capital cost, O&M costs, and total 
net present value (NPV). 

 



ALASD Facility Plan Section 5

 

 
5-6 

 

Table 5-5. Grit Processing BCE Summary 

Alternative Capital Costsa O & M Costsb 
Total NPV with 

Adjustmentc 

Alt 5A: Relocate Screen Channel $932K $434K $1.37M 

Alt 5B: Expand Headworks 
Building 

$1.79M $434K $2.23M 

a. Cost are representative of 2022 dollars. 

b. Total O&M costs for the Year 2045 planning period. Annual O&M costs are reflected in the detailed 
Business Case Evaluations (BCEs) 

c. Equipment replacement costs and salvage values are included in the total NPV and are reflected in the 
detailed BCEs. 

 

Alternative 5A – Relocate Screen Channel is recommended to utilize existing building space. The 
specific grit processing technology can be chosen during detailed design. 

5.2 Liquid Treatments 

5.2.1 Technology Screening  

Twenty-five liquid stream technologies were reviewed for their ability to achieve the permitted 
monthly mass loads (Treatment Level 1) effluent criteria and then sequentially be expanded to meet 
future permit limits (Treatment Level 2) goals for potential future chloride requirements. Treatment 
Level 1 total phosphorus (TP) mass loading criteria is based upon the proposed annual limit in 
ALASD’s existing National Pollutant Discharge Elimination system (NPDES) permit if Adaptive Lake 
Management Plan activities do not result in attaining water quality standards in Lake Winona. Table 
5-6 below summarizes key effluent water quality criteria.  

 
Table 5-6. ALASD Key Effluent Water Quality Criteria 

Treatment 
Level 

Parameter Averaging Period Criteria 

Level 1 

Total Suspended Solids (TSS)  Monthly 
339 kg/d 

<15 mg/La 

Carbonaceous biological oxygen demand (cBOD5) Monthly 
282 kg/d 

<11 mg/La 

Total Nitrogen (TN) Monthly 8 mg TN/L 

Total Phosphorus (TP) 
Annual 

Monthly 

665 kg/yr 

0.11 mg/La 

Level 2 Treatment Level 1 with Total Chlorides, mg/L Daily Max 252 mg/L 

a. Concentration of permitted monthly mass loading using the projected 2045 annual wet weather flow of 5.7 mgd. 

b. Concentration of permitted annual mass loading using the projected 2045 annual average design flow of 4.3 mgd. 

 

5.2.2 BioWin Modeling  

Influent flows and loadings were summarized into an influent itinerary developed from historical 
operating data projected to Year 2045 that captured both maximum and average flows and loads at 
minimum, average, and maximum temperatures. The developed itinerary was input into BioWin to 



ALASD Facility Plan Section 5

 

 
5-7 

 

define facility requirements for Treatment Levels 1 and 2. Several other updates to the existing 
model were incorporated, including influent wastewater characteristics, digester kinetics, primary 
clarifier TSS removal rates, ferric active site factors, and alkalinity dosage rates.  

Several design parameters used in this analysis include process redundancy needs as all primary 
clarifiers, aeration basins, final clarifiers are in service during critical loadings period and tertiary 
filtration systems assume one filter train is out-of-service during peak flow conditions. Alternatives 2 
and 3, the membrane bioreactor (MBR) alternatives, assume one BNR train and one membrane train 
are out of service during critical maximum month loading conditions. Additionally, BioWin default 
nitrification kinetics resulting in a design aerobic SRT of 9 days, Alternative 1 90th percentile design 
sludge volume index (SVI) value of 125 mL/g, and sludge thickening via suspend air flotation (SAF) 
or DAF followed by aerobic digestion and centrifuge dewatering were assumed. 

5.2.3 Treatment Level 1 Alternatives  

Based upon the technology screening process the following liquid stream treatment configurations 
were selected for further evaluation to meet Treatment Level 1. 

5.2.3.1 Alternative 1:  Conventional 5-stage BNR with continuous backwash deep bed filters 

This alternative converts the existing activated sludge system with chemical phosphorus removal to 
a conventional 5-stage BNR system to biologically remove both nitrogen and phosphorus. A flow 
schematic is shown in Figure 5-2. A RAS denitrification zone is also provided to reduce the return 
nitrate load in the RAS stream to the anaerobic selector to maintain steady enhanced biological 
phosphorus removal (EBPR). Primary effluent is fed directly to the anaerobic zone except during wet 
weather flow when influent flows greater than 8 mgd are step fed directly to the latter half of the first 
aerobic zone. The internal recycle, or mixed liquor return (MLR) provides a source of nitrate for 
biological denitrification in the first anoxic zone. The second anoxic zone further reduces nitrate to 
achieve the target effluent water quality criteria. To consistently achieve effluent TP discharges less 
than 0.1 mg/L, new deep bed continuous backwash filters replace the existing cloth media filters. 
Ferrous sulfate is dosed at roughly 20 gpd for chemical phosphorus polishing as needed.  

 

 
Figure 5-2. Alternative 1:  5-Stage BNR with RAS Denitrification 

5.2.3.2 Alternative 2: Membrane Bioreactors (MBRs) with Primary Treatment 

Alternative 2 is a 3-Stage BNR MBR system with a RAS deoxygenation/denitrification zone a shown 
in Figure 5-3. The MBR system replaces the secondary clarifiers and tertiary filters and operate by 
separating mixed liquor suspended solids (MLSS) with microfiltration membranes producing high 
quality effluent. Since membrane systems are not impacted by sludge settleability, the BNR system 
can operate at MLSS concentration of 2 to 2.5 times higher than conventional systems reducing the 



ALASD Facility Plan Section 5

 

 
5-8 

 

tankage requirements. Daily diurnal flow equalization, as well as peak wet weather flow equalization, 
is recommended for MBRs to improve system operation and minimize capital costs. Additionally, 2-
mm or 1-mm fine screens are required upstream of the BNR tanks to protect the membranes. 

Metal salt such as ferrous sulfate, alum, or equal is dosed to the digesters to reduce phosphate 
returns in the dewatering centrate and to the liquid stream as needed for polishing. This analysis 
assumes ferrous sulfate is used for consistency with past operations and can be re-evaluated in 
detailed design. Carbon, such as Micro C or equal, addition to the RAS denitrification zones can be 
used to reduce nitrate in the anaerobic zone to maximize EBPR performance.  

 
Figure 5-3. Alternative 2:  MBR with Primary Treatment 

5.2.3.3 Alternative 3: Membrane Bioreactors without Primary Treatment 

Alternative 3 is essentially the same as Alternative 2 except it eliminates the primary clarifiers from 
service which requires the BNR train volumes to be much larger with a total of 5 trains at 0.57 MG 
each as shown in Figure 5-4. The secondary clarifiers and tertiary filters are again replaced with a 
MBR system. Again, metal salt is dosed to the digesters to control phosphorus in the centrate and 
carbon can be dosed to the RAS denitrification to remove nitrate. Flow equalization and fine screen 
would also be required as indicated previously. 
 

 
Figure 5-4. Alternative 3:  5-Stage BNR with RAS Denitrification and MBR 



ALASD Facility Plan Section 5

 

 
5-9 

 

5.2.3.4 Treatment Level 1 Alternatives Comparison 

Table 5-7 summarizes the comparative costs, facility requirements, and predicted effluent quality for 
each alternative. Capital costs for Treatment Level 1 Alternative 1 are 15 percent less than 
Alternatives 2 and 3 which are approximately equal. The net present value for Alternative 1 is 20 
percent less than both Alternatives 2 and 3. 

 

Table 5-7. ALASD WWTF Liquid Stream Alternative Evaluation Comparative Costs, Process Sizing,  
and Predicted Effluent Quality – Treatment Level 1 

Item Units 
Alternative 1  

5-stage BNR with filters 

Alternative 2 
MBRs with Primary  

Treatment 

Alternative 3  
MBRs without Primary 

Treatment 
Capital Costa $ Millions $46 $54 $54 

Annual operating costsa,b $ Millions $0.18 $0.37 $0.40 

Net Present Value1 $ Millions $50 $59 $60 

Process Tankage Summary     

Fine Screening (New)     

Type -- -- 1 mm 2 mm 

Capacity mgd -- 2 @ 9.0 mgd 2 @ 9.0 mgd 

Primary Clarifiers No. 3 @ 45’ (1 new) 3 @ 45’ (1 new) -- 

BNR Basins      

Total Volume MG 3.55 (1.71 new) 2.24 (0.76 new) 3.19 (1.71 new) 

Aerobic/Total SRT days 9/18.4 9/16.8 9/16.5 

Step Feed, Q>8 MGD  
Percent 

Total 100% NA NA 

Mixed liquor recycle pumping mgd 400% 250% 150% 

BNR Solids Separation     

Type -- Final Clarifiers Membrane filtration Membrane Filtration 

Peak flow mgd 10.2 9.5 9.5 

Units -- 
2 @ 45’ 

2 @ 75’ (1 new) 
4 trains with 7 cassettes 

(new)c 
4 trains with 7 cassettes 

(new) c 

RAS capacity-total mgd 4.1 21 21 

Deep Bed Filtration     

Type -- 
Single stage deep-bed 
continuous backwash -- -- 

Firm capacity mgd 9.7 -- -- 

Ferrous sulfate dose gpd 21 27 28 

Predicted Effluent Quality      

Monthly Ammonia 
(Average/Max month) 

mg-N/L 0.3/1.2 0.6/0.14 1.1/0.25 

Monthly TP mg-P/L <0.09 <0.09 <0.09 

Monthly TN mg-N/L 6/5 5/6 6/7 

a. Cost presented in 2022 dollars 

b. Annual operation and maintenance in first year of operation – 2035  

c. Based Upon SUEZ/Veolia ZeeWeed 500EV cassettes                                                                                                   

 



ALASD Facility Plan Section 5

 

 
5-10 

 

5.2.3.5 Treatment Level 1 Sensitivity Analysis 

A sensitivity analysis was performed on the Treatment Level 1 alternatives to evaluate the system 
requirements if the effluent TP monthly water quality criteria is reduced to 0.08 mg/L (mass loading 
limit at AWWF). The alternatives evaluated include Alternative 1A: Alternative 1 with 2-stage deep-
bed continuous backwash filters, Alternative 2A: MBRs with primary treatment and Chemical 
phosphorus removal, and Alternative 2B: Alternative 2 with single stage continuous backwash filters. 
The major findings from this analysis include Alternative 1A capital costs and net present value (NPV) 
increase Alternative 1 costs by roughly $5 Million dollars, Alternative 2A using EBPR is at risk with 
the lower limits and may require the facility to convert to chemical phosphorus removal increasing 
NPV by $10 million, and Alternative 2B NPV is essentially the same as Alternative 2A. Overall, 
reducing TP discharges to 80 percent of the target effluent criteria (0.065 mg P/L) on a continuous 
basis presents a higher risk of permit non-compliance and near the edge of the best available of 
technology-based limits. 

5.2.4 Treatment Level 2 Alternatives 

Treatment Level 2 requirements were estimated for each of the Treatment Level 1 technologies 
(Conventional BNR with filtration and MBRs). The analysis assumes influent chloride concentrations 
are reduced by 40 percent through chloride reduction activities such as high efficiency softeners, 
Alexandria Light and Power City water softening, or equal. The alternatives evaluated are:  

 Alternative 4: Alternative 1 with Microfiltration and Reverse Osmosis (MF/RO) 

 Alternative 4A:  Alternative 1 with Nanofiltration and Reverse Osmosis (NF/RO) 

 Alternative 5:  Alternative 2 with Reverse Osmosis (RO) 

Alternative 4 adds conventional microfiltration followed by reverse Osmosis (MF/RO) after the 
tertiary continuous backwash filters for chloride reduction. Alternative 4A adds nanofiltration and 
reverse osmosis (NF/RO) to Alternatives 1’s flow scheme. The advantage of this flow configuration is 
the divalent cations such as calcium and magnesium pass through the nanofiltration system 
resulting in lower loadings to the RO feed and downstream RO concentrate management system. 
Alternative 5 adds RO to an MBR BNR configuration. Each alternative assumes an RO concentrate 
management system consisting of an evaporator and crystallizer is used to remove excess water 
from the RO brine so the captured solids can be landfilled as non-hazardous waste.  

Table 5-8 summarizes Treatment Level 2 comparative order-of-magnitude costs and general facility 
requirements. Capital costs and net present values for Alternatives 4A and 5 are within 15 percent 
and should be considered equal for this level of analysis. Table 1-3 also shows Alternatives 4A and 5 
combined costs for Treatment Level 1 and 2 are also the same with Alternative 5 being simpler as it 
has less unit processes to operate.  

 

Table 5-8. ALASD WWTF Liquid Stream Alternative Evaluation Comparative Costs and Process Sizing – Treatment Level 2 

Item Units 
Alternative 4 

Alternative 1 with 
MF/RO 

Alternative 4A 
Alternative 1 with 

NF/RO 

Alternative 5 
Alternative 2 with 

RO 

Order-of-Magnitude Capital Costsa     

Filtration $ Millions $11 $13 -- 

Reverse Osmosis $ Millions $15 $15 $15 

Concentrate Management $ Millions $27 $21c $27 

Total $ Millions $53 $50 $42 



ALASD Facility Plan Section 5

 

 
5-11 

 

Table 5-8. ALASD WWTF Liquid Stream Alternative Evaluation Comparative Costs and Process Sizing – Treatment Level 2 

Item Units 
Alternative 4 

Alternative 1 with 
MF/RO 

Alternative 4A 
Alternative 1 with 

NF/RO 

Alternative 5 
Alternative 2 with 

RO 

Annual operating costsb     

Filtration $ Millions $1.2 $1.7 -- 

Reverse Osmosis $ Millions $2.4 $2.4 $2.4 

Concentrate Management $ Millions $3.1 $1.5 c $3.1 

Total $ Millions $6.7 $5.7 $5.5 
[...]
reduction requirements under Total Maximum Daily Load (TMDL) implementation plans, to reduce 
the discharge of phosphorus or meet other water quality-based effluent limits, or to meet a total 
nitrogen concentration or mass limit that requires a discharge of ten milligrams per liter or less. The 
PSIG program provides grants for 80% of eligible costs up to a maximum of $7,000,000.  

This program is jointly administered by the PFA and the Minnesota Pollution Control Agency (MPCA). 
Eligible projects must be ranked on the MPCA’s Project Priority List (PPL). Cities and other local 
governments that expect to have a PSIG eligible project ready for construction start in the 
spring/summer should submit a PSIG grant application during July of the prior year. PSIG funding for 
new projects is dependent upon future budget and bonding appropriations. 

8.1.5 Green Project Reserve (GPR) 

The PFA encourages clean water projects that improve water efficiency, energy efficiency, or mitigate 
stormwater runoff (Green Project Reserve – GPR). ALASD is currently evaluating recommendations to 
determine eligibility for GPR funds for Disinfection System Improvements and other selected 
processes based on BCE evaluations conducted as part of this facility plan.  

8.1.6 Rate Impacts 

Current operations and maintenance costs are expected to increase with inflationary pressures; 
however, the proposed improvements are expected to have minimal net impact on the annual 
operations and maintenance expenses. In contrast, the annual debt payments for proposed 
improvements will increase (i.e., approximately double in total annual payment) due to the proposed 
project even with taking into account loan retirements for past projects. The annual current debt for 
2008 WWTF project is scheduled to be retired in 2028 and debt for the 2016 WWTF project is 
significantly reduced starting in 2028. Future debt for the proposed improvements would begin in 
2028 or 2029. Rate increases are anticipated as a result of the additional debt payments required 
for the recommended improvements.  

City of Alexandria median household income for 2019 was $55,426* and Douglas County median 
household income for 2019 was $63,819. Using the MPCA’s 1.4% affordability criteria, this equates 
to an annual cost of $776 to $894 per household (i.e. monthly cost of $64.66/month and 
$74.46/month), respectively. More than one-half of ALASD users are located in the City of Alexandria 
which includes economically disadvantaged areas (i.e., see Section 8.1.7.)  *Furthermore. the 
majority of growth is occurring in the City of Alexandria and in particular multifamily residential.  
Therefore, it is recommended to use the City of Alexandria median household income for 
considerations for project funding calculations.    

ALASD’s current residential monthly user rates are $37.10 and does not include additional revenue 
received from the local government property tax allocation which is collected from the cities and 
townships through property tax revenue.  The average allocation calculated from the total tax 
revenue divided by the number of users would equate to an additional $10/month/connection. 
ALASD conducted a cost-of-service rate study in 2021 which recommended rate increases of 12% 
for 3 years, and subsequent 7% increases for another three years to accommodate needed 
improvements at the WWTF. Resulting rates plus the additional $10/month/household from local 



ALASD Facility Plan Section 8

 

 
8-3 

 

government property tax allocation would exceed the affordability criteria for the City of Alexandria 
median household income. 

Multifamily housing demands are increasing in the City of Alexandria and represent a significant 
growth component to ALASD’s future capacity needs. In addition, portions of the City of Alexandria 
are delineated as economically disadvantaged which increases the affordability concerns.  

8.1.7 Environmental Justice Issues 

The WWTF is located in an industrial zoned area away from residential development or existing 
homes. The most significant adverse impacts are likely due to rate increases from the improvement 
project. Figure 8-1 presents the designated environmental justice area surrounding ALASD. 

 
Figure 8-1. MPCA Environmental Justice Map 

 

Multifamily housing demands are increasing in the City of Alexandria and represent a significant 
growth component to ALASD’s future capacity needs. In addition, portions of the City of Alexandria 
are delineated as economically disadvantaged which increases the affordability concerns.  



 

 

 
9-1 

 

Section 9 

Limitations 
This document was prepared solely for ALASD in accordance with professional standards at the time 
the services were performed and in accordance with the contract between ALASD and Brown and 
Caldwell dated May 4, 2022. This document is governed by the specific scope of work authorized by 
ALASD; it is not intended to be relied upon by any other party except for regulatory authorities 
contemplated by the scope of work. We have relied on information or instructions provided by 
ALASSD and other parties and, unless otherwise expressly indicated, have made no independent 
investigation as to the validity, completeness, or accuracy of such information.  

 



 

 

 
10-1 

 

Section 10 

References 
Great Lakes – Upper Mississippi River Board of State and Provincial Public Health and Environmental Managers 

(GLUMRB). 2014. Recommended Standards for Wastewater Facilities. Health Research Inc, 
http://10statesstandards.com/wastewaterstandards.pdf 

Hazen and Sawyer. 2021. Comprehensive Wastewater Services Plan, prepared for ALASD. 

 

 

 

 

 



ALASD Facility Plan 

 

 
A-1 

 

Appendix A: Environmental Information Worksheet 

 
 



 

www.pca.state.mn.us • 651-296-6300 • 800-657-3864 • Use your preferred relay service • Available in alternative formats 

wq-wwtp2-20  •  1/12/18 Page 1 of 10 

 

Environmental Information 
Worksheet (EIW) form 

Clean Water State Revolving Fund Program 

Minnesota Rule Chapter 7077.0272, subp. 2.a.F. 

Minnesota Rule Chapter 7077.0277, subp. 3.E. 

Doc Type: Wastewater Point Source 

Eligible applicants seeking funds for clean water (stormwater and wastewater) projects through the Clean Water State Revolving 
Fund (commonly referred to as the CWSRF Program) are required by Minn. R. ch. 7077.0272, subp. 2.a. F. and Minn. R. ch. 
7077.0277, subp. 3.E., to complete an Environmental Information Worksheet (EIW). This information will be used to assess 
environmental impacts, if any, caused by the project.  

Questions:  Contact Review Engineer or Bill Dunn at 651-757-2324 or bill.dunn@state.mn.us.  

1. Project title: Alexandria Lake Area Sanitary District (ALASD) Water Reclamation Facility Project 

 
2. Proposer: ALASD 

 
 Contact person: Scott Gilbertson 

 
 Title: Executive Director 

 
 Address: 2201 Nevada Street SW 

 
 Alexandria, MN 56308 

 
 Phone: 320-762-1135 

   
 Fax:       

 
3. Project location: County: Douglas City/Twp: Alexandria 

 
 NE 1/4 SW 1/4 Section: 25 Township: T128N Range: R38W 

 

Tables, Figures, and Appendices attached to the EIW: 

• County map showing the general location of the project; 

• United States Geological Survey 7.5 minute, 1:24,000 scale map indicating project boundaries (photocopy acceptable); 

• Site plan showing all significant project and natural features. 

4. Description: 
 
a. Provide a project summary of 50 words or less. 

The Alexandria Lake Area Sanitary District (ALASD) is proposing improvements to the existing wastewater treatment facility to 
meet more stringent limits, expand capacity due to the projected flow and load increase for 2045, and replaced equipment and 
components that are beyond their useful life expectancy.  

The proposed project compenents/improvements are described below in item 4b.    

 
b. Give a complete description of the proposed project and related new construction. Attach additional sheets as necessary. 

Emphasize construction, operation methods and features that will cause physical manipulation of the environment or will 
produce wastes. Include modifications to existing equipment or industrial processes and significant demolition, removal or 
remodeling of existing structures. Indicate the timing and duration of construction activities. 

Existing Facility 

The ALASD was organized in 1971 and the WWTF has been in operation since 1977. ALASD treats wastewater conveyed from 
the city of Alexandria, eight local townships plus additiona contract cities/users and covers a service area of approximately 100 
square miles (see Figure 3 for ALASD Sewer District Boundary). ALASD was expanded in 2006 to increase plant capacity to 
4.7 mgd average wet weather design flow (AWWDF) and replace equipment.  

The ALASD WWTF liquid stream process consists of influent pumping, screening, grit removal and processing, two 45-foot 
circular primary clarifiers, two-pass activated sludge aeration basins, two 55-foot secondary clarifiers, one 75-foot secondary 

http://www.pca.state.mn.us/
mailto:bill.dunn@state.mn.us


 

www.pca.state.mn.us • 651-296-6300 • 800-657-3864 • Use your preferred relay service • Available in alternative formats 

wq-wwtp2-20  •  1/12/18 Page 2 of 10 

clarifier, cloth disk filtration, and gaseous chlorine disinfection. Chlorinated effluent is then dechlorinated prior to discharge into 
Lake Winona. Phosphorus removal is accomplished with ferrous sulfate dosing in the secondary treatment process and and 
tertiary cloth disk filters. Primary solids are thickened in the primary clarifiers while waste activated sludge (WAS) is thickened 
by a dissolved air flotation (DAF) thickener prior to feeding the aerobic digestion system. Digester effluent is dewatered with a 
centrifuge for land application and centrate is routed to primary clarifier effluent (see Figure 4 for the existing ALASD site 
layout). 

Proposed Project 

The facility will be expanded to increase the AWWDF to 5.7 mgd and will include upgrades to address more stringent nutrient 
limits and rehabilitation of aging equipment and structures.  Construction of the project will remain within the existing facility 
boundary with exception to the equalization basin piping routed from Lift Station 1 (LS1) to the Northeast of the existing Facility 
site. ALASD will maintain the existing discharge location into Lake Winona and remain a Class A treatment facility.  
Construction is expected to begin in the fall of 2025 and finish at the end of 2027, with the updated WWTF commissioning at 
the beginning of 2028. A few of the unit processes may be deferred and do not require immediate replacement or installation.  

The following is a description of the existing processes and equipment functions and the modifications or additions.(see Figure 
5 – ALASD Proposed Site Layout). 

Flow Equalization (EQ)  

• Route flow from LS1 for approximately one mile along W Winona Road SW to the ALASD equalization basin (this may 
be accomplished with existing forcemain piping or in separate project (to be determined).. 

• Add a new 1.5 million gallon lined flow equalization basin in the existing basin. 

• Add new gravity flow pipe from the equalization basin to the existing influent pump station. 

Influent Pumping 

• Expand the existing wetwell and add two additional access hatches for accessibility. This upgrade is optional and may 
be deferred. 

Headworks  

• Screening: Replace both the existing 6-mm perforated plate screens with new 6-mm perforated plate screens, 
relocating a new screen to the third knockout screen channel to allow for the grit processing equipment to fit in the existing 
Headworks Building. 

• Grit Processing: Replace the existing grit washer and classifier with a new grit processing system and replace piping 
from the two existing grit pumps. 

Primary Treatment 

• Primary Clarifiers: Add a new primary clarifier splitter structure upstream of the primary settling tanks and one new 45-
foot clarifier adjacent to the existing primary settling tanks. Replace existing primary clarifier collectors. 

Secondary  Treatment 

• Fine Screens: Two new 2-mm fine screens housed in a new building located between the primary clarifiers and the 
Biological Nutrient Removal tanks. 

• Aeration Basins: 3-Stage biological nutrient removal trains which include the existing aeration tanks being converted to 
three biological nutrient removal trains plus two new biological nutrient removal trains. Each train includes a pump station and 
piping to route flow back to the first anoxic zone of the biological nutrient removal train. Anaerobic and anoxic zones are 
separated using concrete baffle walls and mixed with submersible mixers. New fine pore aeration and control systems are 
included in each aeration zone. Modify or build a new primary effluent/return activated sludge splitter structure to route flow to 
each biological nutrient removal train. Reduce existing aeration basin effluent weirs by 1-foot to compensate for headloss from 
the fine screens. 

• Membrane Bioreactor: Add a new membrane filtration membrane bioreactor facility including a new building to enclose 
the submerged membrane units, four new membrane tanks each housing seven membrane cassettes with room for two 
additional future cassettes, four new return activated sludge pumps, four new permeate pumps, chemical systems, and other 
ancillary equipment. One membrane tank may be deffered. Expansion of the existing Solids Handling Building blower area to 
house one additional blower and an additional primary sludge pump and grinder. The blower installation may be deferred.  

• Secondary Clarifiers: Convert the two existing 55-foot secondary clarifiers into return activated sludge 
deoxygenation/denitrification basins. Convert the existing 75-foot secondary clarifier to a centrate equalization tank to minimize 
the impacts of the digester recycles on enhanced biological phosphorus removal performance and stability. 

Tertiary Treatment 

• Removal of the three existing cloth disk filters from the Filter and Control Building. 

Disinfection 

• Replace the gaseous chlorine disinfection system with a sodium hypochlorite disinfection system. The existing 
chlorine contact channels do not require any changes. Expand the existing sodium bisulfite dechlorination system. Alternative 

http://www.pca.state.mn.us/


 

www.pca.state.mn.us • 651-296-6300 • 800-657-3864 • Use your preferred relay service • Available in alternative formats 

wq-wwtp2-20  •  1/12/18 Page 3 of 10 

disinfection systems that may also be considered included peracetic acid or ultraviolet disinfection.   

Outfall  

• The existing outfall into Lake Winona will remain in place and does not require any additional changes or upgrades. 

Dissolved Air Flotation Thickening (DAF) 

• Replace the existing DAF with a suspended air flotation thickening (SAF) system. 

Aerobic Digestion 

• Replace the existing fine pore diffusers and header piping in each of the four digester cells. 

• Replace the existing 100-ton chiller with a 125-ton chiller. 

• Replace the piping from the blowers to the digester headers. 

Dewatering 

• Add a second centrifuge and expand the Solids Handling Building to accommodate the additional centrifuge. 

• Replace polymer system  with new unit. 

Biosolids Storage 

• Reclaim the existing biosolids pad and add concrete bunker walls and repave bituminous surface 
 

c. Explain the project purpose; if the project will be carried out by a governmental unit, explain the need for the project and identify 
its beneficiaries. 

ALASD is required to upgrade its facilities to meet NPDES nutrient limits and is currently operating at or near capacity and must 
be expanded to meet future growth needs for 2045. Much of the equipment required for WWTF operations is at the end of it’s 
useful life and requires replacement. The proposed project will improve the effluent water quality through advanced nutrient 